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BURST THERAPY AT PRH A&E BUNDLE


Please complete for all children requiring Burst.







[image: ]Burst therapy at PRH:  Timings
Child’s Name: 
Wheeze Severity according to RACH Wheeze pathway:    Moderate /   Severe  
Please note this is not a prescription. This document is purely for timings. Please use in conjunction with RACH Wheeze pathway available on Child Health page on trust intranet. 
	Delete as appropriate. 

	Example timings
	Actual timings
	Signature/ Notes

	First Inhalers
(10 puffs salbutamol / 4-8 puff Atrovent)
(Observations) 
	1000 
Sister B-R
Observations completed
	
	

	Second Inhalers
(10 puffs salbutamol / 4-8 puff Atrovent)
	1020
Sister B-R
	
	

	Third Inhalers
(10 puffs salbutamol / 4 -8 puff Atrovent)
	1040
Sister B-R
	
	

	Steroids
(Dexamethasone 0.6mg/kg)
	1005
Sister B-R
	
	

	30 minute Nurse review after burst
(Observations) 
	1110
Sister B-R
Observations completed
	
	

	1 hour Doctor review after burst
(10 puffs salbutamol)
	1140
Dr Jones
	
	

	30 minute Nurse review
(Observations) 

	1210
Sister B-R
Observations completed
	
	

	2 hour Doctor review
(Observations) 
Consider Ametop if unable to stretch. 
	1240
Dr Jones
Observations completed
	
	

	 3 hour Doctor review
(Observations) 
Consider need for transfer to RACH / paediatric input if unwell
	1340
Dr Jones
Observations completed
	
	

	 4 hours Doctor review
(Observations) 
? Home with safety netting or need for RACH transfer
	1440
Dr Jones
Home with Safety Netting advice. 
Observations 
completed
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Brighton and Sussex

the
Wheeze /| Asthma Care University Hospitals ala
> 1 years old . Emergency
Patient Name: Date of Birth Trust ID Number Department
Date and Time:
ting S . Interval Symptoms:

Night Cough: Y / N
Exercise Problems: Y / N
Personal atopy:

Hayfever: Y /' N

Eczema: Y /N

FH atopy:

Asthma: Y /' N
Past Medical History:

Include birth and delivery / Neonatal history & previous wheezy episodes or bronchioliis, ~ Eczema: Y /' N
Age at 1% episode? Frequency of exacerbations? Triggers? Previous admissions? HDU

or PICU? Hayfeverr Y /' N

Pets: Y/ N
Smokers: Y/ N

Damp: Y/ N
Current Medications with dose (ALREADY ON THEOPHYLLINE? Do not give Allergies:
aminophylline loading dose):
inophyl ) Immunised: Y / N
Initial Observations: RR: HR: Saturation in air: 0, requirement:
Temp: Can / unable to speak in sentences Conscious level: alert / agitated / confused / exhausted
PRAM score Examination: Document use of accessory muscles and amount
295% [ of wheezing
02 saturations 92-94% 1
<92% 2
Suprastemnal retraction MP! g
Scalene muscle Absent []
contraction Present 2
Normal 0
. Decreased at base 1
Air entry Decrease at apex and base | 2
Minimal or absent 3
Absent 0
R Expiratory only 1
Wheezing Inspiratory (+ expiratory) 2
Audible without 3
stethoscope or silent chest
PRAM score (max 12)
Mild=1-3 | Moderate=4—7 | Severe >8

Impression of severity: Mild / Moderate / Severe / Life threatening
Write plan (see over):
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Life threatening

1. Burst Therapy: 1. Burst Therapy: 1. Move to RESUS
Salbutamol 100 megs x 10 Salbutamol 100 megs x 10 puffs 2. Senior Medical Review
puffs via inhaler & spacer & ipratropium bromide 20 megs (x | | 3.  Oxygen to maintain Sa02 > 92%
every 20 mins for 1 hour 4 puffs < 5 years, x 8 puffs > 5 4. IV access
years) via inhaler & spacer every
2. Dexamethasone® 20 mins for 1 hour 5. Nebulisers: Salbutamol 2.5 -5
0.6 mg/kg single dose. 2. Oxygen to maintain Sa02 > mg every 20 mins + Ipratropium
Max 16 mg 92% bromide 125 — 500 microgram if not
3. Dexamethasone” already given.
l 0.6mg/kg single dose. Max 16mg | | 6. Dexamethasone orally or IV
hydrocortisone if vomiting
Reassess 30 minutes 7a. IV Magnesium sulphate infusion
post burst therapy 1 over 20 minutes as ‘First Line' for > 2
= years: 40 mg / kg. Maximum 2 grams.
Reassess 30 minutes 7b. For < 2 years, IV salbutamol bolus
post burst therapy 5 micrograms / kg over 5 mins as ‘First
Improvement? Line'.
**Refer to RESUS / STRS guidelines
YES NO for on-going treatment*
l YES NO Do not give aminophylline loading
* Reassess 1 hourly dose if already on theophylline
« Salbutamol 100 mcgs + =
x 10 puffs via spacer « Salbutamol 100 mcgs x 10
every 1 -4 hours puffs & Ipratropium bromide
20 mcgs (x 4 puffs < 5 years,
x 8 puffs > 5 years) via spacer Escalation
at 1 hour post burst.
~ « Salbutamol 100 mcgs x 10
Consider referral puffs hourly thereafter
to ACORNS if « MAXIMUM 4 doses of 10 puffs
improvement at 1 before reassessment
"0""':5‘”"3‘ « Consider Ipratropium bromide
rapy i
(See ACORNS Vot
ide) 1
<mprovemem? NO
If wheeze free > 3 — 4 hours YES
DISCHARGE HOME « Salbutamol 100 megs x 10
Discharge checklist — tick when completed* puffs via spacer repeat 2 — 4
O Review medication n;xlnyasrgwim D
" N |[ed @ +|- | pratropium bromide
g mmwﬁ megs 2 — 4 puffs every 4 — 6
hours as required.
O Management plan “Inial on
O Inhaler technique check ¥
O GP follow up within 2 working days

Oxygen requirement does NOT contraindicate use of inhaler and spacer

Moderate: to have a minimum of 1 hourly observations documented
Severe and Life-threatening: requires continuous monitoring

*Dexamethasone: indication for prescribing in children > 1 year old age
Child requires admission and / or has at least moderate wheeze.
Consider second dose after 24 hours if still in-patient. Prescribe additional 3 days of prednisolone if ongoing concems.

Authors: M Lazner, J Lenton, C Warde, E Wooler, K Chetty C Bevan, A Bull, C Chadwick, D Annandale. Jan 2010. Review July 2019





